Psst..!

Order all the Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016 parts here:

All original and replacement parts for your Vespa.

Take a look at our all our parts for the Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016. In addition to the original Vespa parts, PartsRepublik has also selected the best maintenance parts for your Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016.
All original and replacement parts for your Vespa Vespa Sprint Sport  150   4T  3V Iget ABS EU 2016.

All original and replacement parts for your Vespa.

The exploded views:

Search and find all parts through the technical drawings

If you want to find the product easily and quickly, use the search bar. You can filter the technical drawings by means of the bar above. You can search here for the name of the drawing , but also for the underlying product names and article numbers .

Motor

AIR FILTER vespa 1A007261 LUFTFILTERGEH?USE 258146 SELF-TAP SCREW M3X20 B018070 FILTERING ELEMENT B018071 PACKING B018204 KNOB 479132 KNOB 830056 Bush 1A001516 KNURLED BUSHING 1A001692 INTAKE PIPE CM001913 HOSE CLAMP 1A003866 AIR CLEANER SLEEVE 614188 HOSE CLAMP 709532 HOSE CLAMP 1A000833 HOSE CLAMP CM001913 HOSE CLAMP 018640 Screw 012533 Notched washer 6,6x11x0 006125 Washer 254485 Clip M6 1B000247 INTAKE CHAMBER 1B000248 INTAKE PIPE CM179202 Screw 254485 Clip M6 CM179301 SCREW M6X16 672660 Intake hose 257134 HOSE CLAMP 675421 Gasket CM001904 HOSE CLAMP
CRANKCASE vespa CM2716030B NO DESCRIPTION AVAILABLE CM2716030A NO DESCRIPTION AVAILABLE B018059 NOZZLE B015956 PIN D.9.5 H=15 B015433 PLUG M12X1.5X11 880706 CALIBRATED NOZZLE B015957 LOCATING DOWEL 83027R RADIAL BEARING 20X50X14 83026R RADIAL BEARING 15X42X13 1A001406 Stud bolt 486081 SILENT-BLOCK 431065 Gasket B015959 CIRCLIP 25X26.9X1.2 1A005834 GASKET RING 22X35X7 876646 RING CONTAINER LAMINATION 018575 Screw B015432 OIL PRESSURE ADJUSTING VALVE B016425 SCREW W/FLANGE M6X60 875111 Gasket B015429 Gasket 830061 Screw w/ flange B014134 OIL BULHEAD B014135 UPPER OIL BULKHEAD B015431 VALVE SPRING B015430 FILTER DOOR INSERT
Crankcase cover - Crankcase cooling vespa 1A0068495 GETRIEBEDECKEL B015956 PIN D.9.5 H=15 4789853 RADIAL BEARING 15X35X11 006635 SNAP RING 414838 SCREW M6X35 1C001520 HOSE CLAMP 844964 HOSE CLAMP 1A006851 DECKEL 1A006923 DICHTUNG B016455 HEX SOCKET SCREW M5X14 1B001009 BELLOWS 257134 HOSE CLAMP 1A006921 DECKEL 1A007578 DECKEL 871458 RUBBER SLEEVE
CRANKSHAFT vespa 1A0032210A CRANKSHAFT. ASSY. CLASS 1 1A0032210B CRANKSHAFT. ASSY. CLASS 2
CYLINDER HEAD COVER vespa B013837 HEAD COVER 1A000351 SCREW W/FLANGE M6X20 B017488 SPARK PLUG HOLE GASKET 1A002462 BIG END COVER GASKET 879479 BIG END/HOOD GASKET B015453 OIL BLEED COVER B016808 TORX SCREW M5X20 1A003985 Gasket 1A000842 BLOW-BY PIPE 1D000070 HOSE CLAMP CM001904 HOSE CLAMP 638853 SPARK PLUG (NGK) CR8EB 1A000763 EXHAUST SIDE HOOD 58273R TEMPERATURE GAUGE 1A004169 INTAKE SIDE HOOD 259577 Screw 828583 Washer
Cylinder-piston-wrist pin unit vespa 1A0007670B Complete piston cat.B 1A0007670C Complete piston cat.C 1A0007670D Complete piston cat.D 1A0007670A Complete piston cat.A 1A002865R PISTON PIN B015602 CIRCLIP B017548 COMPRESSION RING 1° CAVA B017549 COMPRESSION RING 2° CAVA B017550 COMPRESSION RING 3° CAVA 1A000770 CYLINDER - PISTON - PIN - PARTS- RINGS ASSEMBLY B015441 CRANKCASE/CYLINDER GASKET 0.4 MM B015442 CYLINDER BASE GASKET 0.6 MM 875113 CYLINDER BASE GASKET 0.6 MM B015443 CYLINDER BASE GASKET 0.8 MM 875114 CYLINDER BASE GASKET 0.8 MM
Driven pulley vespa CM167103 RIEMENSCHEIBE CM167104 RIEMENSCHEIBE B017979 COMPLETE FIXED DRIVEN HALF-PULLEY 006628 SNAP RING B014169 ROLLER CAGE 22X29X18 880512 Ball bearing B017974 COMPLETE MOVABLE HALF-DRIVEN PULLEY 289950 GASKET RING B013304 VARIATOR SPRING 431091 ROLLER 880539 PULLEY SIDE CAP 880543 CLUTCH SIDE CAP CM167202 Kupplungbacken CM167206 Kupplungbacken 289840 Gasket 880540 SLIDING WASHER 880541 SPRING SEAT 289955 RING NUT B014466 Pin 274246 Flat washer 22x12,1x1 B016992 Nut 1A004103 KUPPLUNGSTROMMEL
Driving pulley vespa 876921 FIXED DRIVING HALF PULLEY 880950 BELLEVILLE SPRING 486324 Nut 831363 PLAIN WASHER 840533 Flat washer 12.1x36x2 B016183 V-BELT CM257703 COMPLETE ROLLER HOUSING B017219 SLIDING BLOCK B019236 ROLLER COMPLETE 485710 Clip 483889 SPACER
Engine, assembly vespa CM1628415 MOTOR 150 3V E4 I-GET VE 1R000309 CYLINDER GASKET KIT 1R000310 KIT GUARNIZIONI COMPLETO
Flywheel magneto cover - Oil filter vespa 826165 OIL FILTER PLUG 285536 O-ring 31,47x1,78 B015454 INTAKE OIL FILTER 288474 O-ring 20,35x1,78 82635R Oil filter B015455 SPECIAL SCREW 1D001138 SENSOR 267958 SELF TAPPING SCREW AP9150472 Washer 10,5x17x1,5 287913 OIL PUMP GEAR B016426 SCREW W/FLANGE M6X14 436695 BELLEVILLE SPRING 015585 Screw m5x12 1A003745 COMPLETE FLYWHEEL SIDE DUCT B015908 BUSHING 1A003115 HEX SOCKET SCREW M5X25 1A000621 OIL DIPSTICK 479986 O-ring 003055 Plain washer 5,4x10x0,8 8798545 COMPLETE FLYWHEEL COVER 1A005835 GASKET RING 14X28X7 1A003827 GASKET RING 14X28X7 877671 FLYWHEEL HOUSING COVER GASKET B016792 Screw w/ flange M6x30 414838 SCREW M6X35 B016775 SCREW W/FLANGE M6X50 B016776 SCREW W/FLANGE M6X90
Head unit - Valve vespa 1A007037R CYLINDER HEAD ASSEMBLY 434716 Gasket 435629 Stud bolt 842360 PLUG M6X10 B013833 UPPER CAP 483711 CUP B019320 VALVE. IN Ø 20 B013716 EXAUST VALVE Ø22 879456 EXT. VALVE SPRING B015484 HALF-CONE 436438 VALVE GASKET RING 843307 CUP 1A000174 CYLINDER HEAD GASKET 411296 Nut 435571 LOCATING DOWEL 277916 LOCATING DOWEL B016807 SCREW M6X112.5
OIL PUMP vespa 82948R OIL PUMP ASSEMBLY B015460 OIL PUMP/CRANKCASE GASKET 829593 Screw w/ flange B013437 PAN OIL B014152 SUMP GASKET B016792 Screw w/ flange M6x30 1C001517 HOSE CLAMP 487937 PLAIN WASHER B014598 TORX SCREW M5X12 277916 LOCATING DOWEL B015450 OIL SEAL WASHER B015451 O-RING SEAL RING 1A003586R CAMSHAFT CHAIN 82782R Timing chain pinion B015459 OIL PUMP CHAIN 82783R OIL PUMP CONTROL PINION 289919 CHAIN TENSIONER BRACKET B015444 CYLINDER/CHAIN TENSIONER GASKET B016777 SCREW W/FLANGE M6X16 B015445 CHAIN TENSIONER ROD SPACER B016774 SCREW W/FLANGE M6X25 1A000796 CHAIN TENSIONER ROD 879459 CHAIN TENSIONER SLIDING BLOCK 1A0033175 Cover 434345 OIL PUMP CHAIN DRIFT 1A005743 GASKET RING 24.35.7 B015449 O-RING SEAL RING
Reduction unit vespa 1A0058715 REDUCER COVER WITH I.P. 1A005346R BEARING 25X52X15 83026R RADIAL BEARING 15X42X13 B015623 GASKET RING 35X47X7 006652 SNAP RING B016772 SCREW W/FLANGE M8X35 B016456 REDUCTION UNIT COVER GASKET CM002908 HOSE CLAMP B018670 REDUCTION UNIT BREATHER PIPE ASSEMBLY B017168 DRIVEN PULLEY SHAFT Z=15 B0169605 DRIVEN PULLEY SHAFT Z=15 B0172415 TRANSMISSION SHAFT 1A001669 RADACHSE 1A0016695 RADACHSE B015991 BELLEVILLE SPRING B016426 SCREW W/FLANGE M6X14 1A001623 FLANGED HEXAGON HEAD SCREW 1A001437 PLATE B016772 SCREW W/FLANGE M8X35 1A000004 DUST GAITER COVER 1A004858 B?el
Rocking levers support unit vespa 1A003237R ROCKER ARM INLET 1A003238R ROCKER ARM EXHAUST B014047 ROCKER ARMS AXIS 1A0037710B CAMSHAFT CPL. 1A0037710A Nockenwelle kplt. 1A0037710C Nockenwelle kplt. 83029R RADIAL BEARING 12X28X8 83030R RADIAL BEARING 25X42X9 B013836 CAMSHAFT PLATE B016474 Screw B018675 TIMING SYSTEM GEAR B017933 DECOMPRESSOR PLATE 1A003919 TSE SCREW CM266201 Schleudermassen CM266203 Schleudermassen CM266202 Schleudermassen B014903 DECOMPRESSION SPRING
Silencer vespa 1A0063655 NO DESCRIPTION AVAILABLE 1A006767 Hitzeschutz 842908 screw M5x10 1C001493 screw M5x10 844927 FLAT WASHER 841782 FAIRLEAD 872997 HEX SOCKET SCREW M8X55 709012 Washer 834187 SPRING WASHER 436947 Nut 584344 LAMDA SENSOR L. 325 MM
Throttle body - Injector - Union pipe vespa 58282R THROTTLE BODY CPL. 1A007986 Ansaugstutzen 1A003907 Ansaugstutzen 1A007986 Ansaugstutzen 1A003750 Gasket 828152 Screw 830487 Screw 8799715 INJECTOR COMPLETE WITH CONNECTION 1A003914 TUBE SUPPORT BRACKET 1A003001 SCREW W/FLANGE 1A002368 THROTTLE BODY HOSE 709532 HOSE CLAMP 1A000833 HOSE CLAMP 614188 HOSE CLAMP
Transmissions vespa 1C002832 BREMSSEIL 1C002490 BREMSSEIL 1C002832 BREMSSEIL 179640 Pin 270310 Registro freno posteriore 1C001736 PLATE 709674 HEX SOCKET SCREW M6X20 1C000589 WIRING CLIP 257134 HOSE CLAMP 145298 HOSE CLAMP 298729 HOSE CLAMP CM013202 PIPES/CABLES RETAINER SPRING 648891 HOSE CLAMP 015911 Screw CM017408 PLATE 217280 HOSE CLAMP CM006903 FAIRLEAD 013836 Washer

Frame

Brakes pipes - Calipers (ABS) vespa CM068301 BRAKE CALIPER (HENG TONG) 647078 Brake Pads 666139 BRAKE SUPP. PLATE PIN 599009 Screw 709047 SPRING WASHER 1C002557 Steuerger? ABS 1C000431 CONTROL UNIT SUP. BRACKET CM179301 SCREW M6X16 254485 Clip M6 015856 SCREW M5X21 1C000870 SPACER 939278 Drift 006965 WASHER 5.3X10X10 020106 NUT M6 006976 SPRING WASHER 1C001022R ABS UNIT - RIGHT BRAKE PUMP PIPE 127927 Gasket 1C002059R SPECIAL SCREW 1C001023R FRONT CLAMP ABS UNIT PIPE 127927 Gasket 1C002059R SPECIAL SCREW 1C000585 WIRING CLIP 254485 Clip M6 274369 Bolt 1C000585 WIRING CLIP
Central cover - Footrests vespa 67361200HQ Fu?raumCOVER 67361200EZ CENTER CONSOLE 67361200L7 Furaumabdeckung CM178608 SELF TAPPING SCREW D4.2X29 CM017406 PLATE CM178601 SELF TAPPING SCREW D4.2X16 673622 CENTRAL MAT CM178601 SELF TAPPING SCREW D4.2X16 CM017410 Clip 675052000C LEFT-HAND PASSENGER FOOTREST 675053000C RIGHT-HAND PASSENGER FOOTREST CM179302 METRIC SCREW M6X22 254485 Clip M6 D9004468091 GRIPPER CLIP 673641 SIDE BEADING DX 673640 SIDE BEADING SX 297498 Screw 013836 Washer 673623 KIT STRIPS. FOOTBOARD 67361900L7 DECKEL F. INSPEKTION ZUN 67361900DK DECKEL F. INSPEKTION ZUN 67361900HQ DECKEL F. INSPEKTION ZUN CM178603 SELF TAPPING SCREW D4.2X13 157716 Taco
Driving mirror/s vespa CM262002 RH SIDE MIRROR CM262001 LH SIDE MIRROR
Fork/steering tube - Steering bearing unit vespa 1C0003975 NO DESCRIPTION AVAILABLE 6483975 LEFT SUSPENSION ARM 198513 SIEHE 137146 NADELLAGER 119219 GASKET RING 006731 Gasket 177451 PISTON PIN 0111094 STEERING TUBE RING NUT 0037514 WASHER OF THE STEERING 650693 UPPER THRUST RING 650075 LOWER STEERING BEARING 1C001165 FRONT SUSPENSION COVER CM179302 METRIC SCREW M6X22 969224 Nut 1C002590R STODMPFER VORNE 1C002525 STODMPFER VORNE 174874 Drift 601556 SHOCK ABSORBER CONNECTION BRACKET 1C000327 BRAKE PIPE SUPPORT BRACKET 174085 Drift 174088 Washer 012535 Washer 021210 Nut 597150 Screw 016408 SPRING WASHER 601026 Plug 177445 Washer 177408 O-ring 1C0023405 HALTER 1C002340 HALTER 1C001969 RING 177436 DRAWN CAP 177494 RING 149104 HEX SOCKET SCREW M8X40 709047 SPRING WASHER 177414 Washer 006422 RING 1C000110 BRAKE DISC 667152 HEX SOCKET SCREW M6X20 1C0000955 ENCODER TONRAD Kilometer 292500 Screw 006964 SPRING WASHER 177443 GASKET RING 177442 Cage à rouleaux 669149 Front wheel hub 177610 Bearing 006635 SNAP RING 021114 Nut 177609 Cap 012789 SPLIT PIN 1C000523 Cover 561433 FRONT SUSPENSION ARM COVER 1D0005255 ABS FRONT SENSOR 975805 Screw 006975 Washer 5,3x10x0,5 669282 FLAT WASHER
Frame/bodywork vespa 67358050L7 Karosserie 67358050HQ Karosserie 298604 LOCK SUPPORT
Front glove-box - Knee-guard panel vespa 1B003333000EZ GEP?CKFACHKLAPPE 1B003333000L7 GEPCKFACH 1B003333000HQ Gep?kfach 657135 PLASTIC PLUG 1B0035230000C Linken Brusttasche 1B000588 FLAP CM178603 SELF TAPPING SCREW D4.2X13 157716 Taco CM179201 METRIC SCREW M6X22 254485 Clip M6 D9004468091 GRIPPER CLIP 577861 LEVER 577400 Pin 577399 Spring 297275 Gasket 67361800HQ GEP?CKFACHKLAPPE 67361800Q3 GEP?CKFACHKLAPPE 67361800L7 Abattant 252420 PLATE 297498 Screw 577005 Spring 1B003658 Spring 257614 SQUARE 675478 LOCKUP HOOK DOOR 675490 PLATE 675489 LEVER ASSEMBLY 299972 SPECIAL SCREW 577620 Self locking nut CM179202 Screw
Front shield vespa 1B000203000L7 STEUERROHRABDECKUNG 1B000203 STEERING COLUMN COVER 1B000203000HQ Verkleidungsteil CM179202 Screw 1B004557500R7 Fries 1B000272 UPPER EMBLEM 1B004559500R7 Fries 1B000273 CENTRAL EMBLEM 1B000274 LOWER EMBLEM 1B004560500R7 Fries CM178601 SELF TAPPING SCREW D4.2X16 157716 Taco 673639 RIGHT-HAND SHIELD EDGE 673638 LEFT-HAND SHIELD EDGE 674145 CENTRAL SHIELD EDGE CM178603 SELF TAPPING SCREW D4.2X13
FRONT WHEEL vespa 1C001634 FRONT WHEEL 1C00289500090 VORDERRAD 3.00""x12"" 149104 HEX SOCKET SCREW M8X40 709047 SPRING WASHER 597679 TUBELESS VALVE 1C002662 Reifen 110/70-12"" 668168 Reifen 110/70-12"" 1C002662 Reifen 110/70-12""
FUEL TANK vespa 673632 FUEL TANK 656022 Plug 656021 TANK COVER GASKET 620737 Filler cap rubber 576546 RING NUT 6405162 COMPLETE FUEL PUMP ASSEMBLY 1B000035 COMPLETE FUEL PIPE 680057 INDICATOR FUEL LEVEL 676200 Gasket 709116 Nut 006125 Washer 656003 Gasket 018639 Screw 016406 Spring washer 6,4x11,8x1 013880 Flat washer 16x6,5x1,5 254485 Clip M6 1B000285 SPACER 1B000694 COMPLETE BREATHER PIPE CM001914 HOSE CLAMP CM013201 Spring CM001914 HOSE CLAMP 097734 Washer 018509 Screw CM179301 SCREW M6X16 573918 HOSE CLAMP
Handlebars - Master cil. vespa 1B001227 HANDLEBAR WITH U.P. 668874 HEX SOCKET SCREW 012543 Flat elastic washer with internal toothing 17x10,3x2 267917 FLAT WASHER 015330 Nut CM087705 THROTTLE CONTROL SLEEVE ASSEMBLY 666845 GRIP. R.H. 666965 GRIP. L.H. 1C000990 Gaszug schlie?en 1C000989 Gaszug ?fnen CM074907 Front brake hydraulic pump 497042 BRAKE LEVER CM063809 Kupplungsgriff 781120 REAR BRAKE CONTROL LEVER 123394 Screw 265249 Screw 267948 Spring CM180701 SELF TAPPING SCREW D4X16 657046 Spring
Handlebars coverages vespa 1B000071000HQ LENKERDECKEL VORN 1B000071000L7 LENKERDECKEL VORN 1B000071000EZ Cover 1B001231000EZ Cover 1B001231000HQ LENKERDECKEL 1B001231000L7 LENKERDECKEL 1B001231000DU LENKERDECKEL 265636 Screw 259577 Screw 1B005482 INSTRUMENT FRAME 1B001986 INSTRUMENT FRAME 297498 Screw 1B000074000L7 Deckel R. 1B000074000HQ Hinterer Lenkerdeckel 1B000074000DV Hinterer Lenkerdeckel 1B000075000TA Hinterer Lenkerdeckel 1B000075000L7 Deckel L. 1B000075000HQ Hinterer Lenkerdeckel
Helmet huosing - Undersaddle vespa 673615 HELMET COMPARTMENT
Locks vespa 577454 CYLINDER WITH KEYS 656873 HEWN KEY WITH TRANSPONDER MINDA 298731 GASKET RING 1B002609R LOCK BODY 58200R IMMOBILIZER ANTENNA 298903 Blocchetto serratura completo 298594 FLAT WASHER 298838 CYLINDER RETAINER SPRING 253937 Spring 643132 KEY SWITCH CM013201 Spring 674399 ACTUATOR SUPPORT BRACKET CM179302 METRIC SCREW M6X22 254485 Clip M6 582990 SOLENOID VALVE 584121 Hexagonal-head screw 577620 Self locking nut 577128 JOINT 1B003298 SADDLE TIGHTENING SPRING ACTUATOR CM012851 Actuator-lever saddle transmission 673911 SADDLE LOCK SUPPORT CM023701 LOCK BODY CM179202 Screw 668762 HOSE CLAMP CM012852 Saddle cable
Plates - Emblems vespa 576464 SHIELD "PIAGGIO" 2H000927 NAME PLATE "SPRINT" 2H000926 VESPA NAME PLATE 672060 "VESPA" FRONT LABEL 1B001078 NAME PLATE "VESPA FOR CHILDREN" 2H000928 TARGHETTA FRONTALE "SPRINT" 1B001495 TARGHETTA COPRISTERZO ALTA 1B001496 TARGHETTA COPRISTERZO MEDIA 1B001497 LOWER STEERING WHEEL COVER PLATE 1B001023 ADHESIVE DATAPLATE "ABS" 2H001199 ADHESIVE DATAPLATE "I-GET" 1G000151 Plakette 2H000931000A1 TRIMMINGS KIT SPRINT S 2H001932000A1 Deko Serie 2H001926000A1 Deko 2H001928 Schild
Rear brake - Brake jaw vespa B0176035 BRAKE LEVER SHAFT B016477 O-RING SEAL RING 56294R JAWS COUP 56294R5 JAWS COUP 647384 BRAKE SHOES RETURN SPRING 1A000348 SCREW M6X35 1C002243 Blechst?ck 828862 SQUARE NUT
Rear cover - Splash guard vespa 673629 TANK COVER CM179201 METRIC SCREW M6X22 676206000C REAR PROTECTION 58233R Reflector 58233R5 Reflector 015911 Screw 254485 Clip M6 CM179301 SCREW M6X16 016670 Washer 4,5x12x1 CM017409 Clip D.4,2 584884 NUMBER PLATE HOLDER 015996 Screw 016404 Flat washer 4,2x7,6x0,9 013763 Flat washer 4,2x12x1 020104 Nut 584877 Extension 268596 Screw 290315 Reflector 479882 SPACER 180859 PLATE
Rear suspension - Shock absorber/s vespa 1C000579R COMPLETE REAR SHOCK ABSORBER 178150 UPPER BUFFER 267038 FLAT WASHER 016408 SPRING WASHER 021108 Nut 667872 REAR SHOCK ABSORBER FIXING BRACKET 268158 Screw 002440 SELF LOCKING NUT M10 844483 HEX SOCKET SCREW M8X50 020008 Nut
REAR WHEEL vespa 1C00289600090 HINTERRAD 3.00""x12"" 1C001636 REAR WHEEL 597679 TUBELESS VALVE 1C000813 TYRE 120/70-12" 1C002663 Reifen 120/70-12"" 601205 SPACER 273099 PLAIN WASHER 563728 NUT M16X13 194423 Cap 012789 SPLIT PIN
Saddle/seats vespa 1B004476000C1 Sitzbank 1B001300 SADDLE ASSEMBLY CM179302 METRIC SCREW M6X22 577492 Drift 298729 HOSE CLAMP 296456 Drift B016426 SCREW W/FLANGE M6X14 1C000590 TOOL SET. STANDARD L/JACK 1C002559 TOOL SET. STANDARD L/JACK 1C000590 TOOL SET. STANDARD L/JACK
Side cover - Spoiler vespa 67362700HQ DECKEL SPOILER 67362700L7 DECKEL SPOILER 67362700EZ COVER SPOILER 1B001011000HQ DECKEL SPOILER 1B001011000L7 DECKEL SPOILER 1B001011000EZ Cover 675662 SPOILER COVER 299559 Cover 299557 Cover 1B000112 Cover 1B001266 SADDLE HANDLE WITH U.P. 1B001288 HANDLE COVER 1B001310 HANDLE COVER 877289 HEX SOCKET SCREW M6X24 012533 Notched washer 6,6x11x0 CM179201 METRIC SCREW M6X22
Stand/s vespa 1C002197 HAUPTST?NDER. 030115 HEX SCREW M10X130 002440 SELF LOCKING NUT M10 1C001867 SPACER 1C002702 PAD 272426 PAD 1C002702 PAD 581249 OUTER SPRING 581248 INNER SPRING
Swinging arm vespa 5A000483 COMPLETE SWINGING ARM ON FRAME SIDE 598917 Bush 600161 ROLLER CAGE 5A000485 COMPLETE SWINGING ARM ON ENGINE SIDE 597317 Bush 56127R NEEDLE BEARING 1C000439 SPACER 597914 HEX SOCKET SCREW 266845 Washer 1C000449 SPACER 271740 Nut 1C000440 SPACER 271807 Hex screw M10x202 002440 SELF LOCKING NUT M10 1C0005025 COMPLETE SILENT BLOCK SUPPORT BRACKET 668514 SILENT-BLOCK 006416 CIRCLIP 1C000421 SILENT BLOCK COVER 1C000608 Hex screw 178790 FLAT WASHER 002440 SELF LOCKING NUT M10
Wheel huosing - Mudguard vespa 67364400HQ Vorderradkotfl?el 673644 FRONT MUDGUARD 67364400L7 Vorderradkotflgel CM179201 METRIC SCREW M6X22 288245 Flanged nut M6 1B000796 REAR MUDGUARD CM179201 METRIC SCREW M6X22 709047 SPRING WASHER

Electric

Flywheel magneto vespa 680207 COMPLETE MAGNETO FLYWHEEL B018108 COMPLETE FREEWHEEL ROTOR 680205 STATOR B018106 HOUSING SHEET 1A003111 TCIC SCREW M5X10 B018105 HOUSING SHEET 000097 TRANSMISSION KEY 841047 NUT M16X1.25 B018464 BELLEVILLE SPRING 1A003115 HEX SOCKET SCREW M5X25 1A003109 TCCIC M5X16 1A001379 Fan 003058 Plain washer 15x8,4x1,5 874557 Flanged nut M8x1,25 B015807 FLAT WASHER
Front headlamps - Turn signal lamps vespa 1D000008 HEADLAMP. ASSY 231215 Lamp 1B001270 HEADLIGHT FRAME 830061 Screw w/ flange 006965 WASHER 5.3X10X10 621914 Screw CM017418 PLATE 642651 FRONT RIGHT TURN INDICATOR 1D000261 HALOGEN LAMP 12V-6W 642650 FRONT LEFT TURN INDICATOR 1D000261 HALOGEN LAMP 12V-6W 192598 Cap 015727 Self tapping screw 2,9x9,5
Main cable harness vespa 1D001491 Kabelbaum 584211 FUSE HOLDER BOX 293256 REED FUSE 5A 252945 Fuse 7,5A 292507 FUSE 10A 640879 HOSE CLAMP 2.7X132 641764 HOSE CLAMP 584002 Clip 657229 HOSE CLAMP 680036 SUPPORT CLAMP 580561 FUSE 20A 639560 SPRING FOR CONNECTOR 667643 HOSE CLAMP CM006903 FAIRLEAD CM006908 Non return spring CM006911 Non return spring CM006910 MOLLETTA 1D000071 HOSE CLAMP B016777 SCREW W/FLANGE M6X16 1D000080 STRAP 1D000081 STRAP 145298 HOSE CLAMP 257134 HOSE CLAMP 298729 HOSE CLAMP 231590 ELASTIC SPRING 1D001378R SOCKET USB 1D002258 SOCKET USB 1B001591 FAIRLEAD
Meter combination-Dashbord vespa 1D001501R METER COMBINATION 1D000573 GLASS "NOT SUPPLIABE" CM180701 SELF TAPPING SCREW D4X16
Rear headlamps - Turn signal lamps vespa 642946 TAILLIGHT 181746 LAMP 12V-10W 1D000271 NO DESCRIPTION AVAILABLE AT THE MOMENT 1B000116 KNOB 006975 Washer 5,3x10x0,5 D9004468091 GRIPPER CLIP 6426535 RIGHT REAR TURN INDICATOR 1D000261 HALOGEN LAMP 12V-6W 6426525 LEFT REAR TURN INDICATOR 1D000261 HALOGEN LAMP 12V-6W CM017405 SPRING PLATE 008372 Screw d3,5x13 1D000085 COMPLETE LICENSE PLATE LIGHT 1D000314 REAR LICENCE PLATE LIGHT 2920225 LAMP 12V-5W 297498 Screw CM017418 PLATE 673610000C LICENSE PLATE LIGHT COVER 1B001016 INT.CORNICE 248419 SPRING PLATE
Remote control switches - Battery - Horn vespa CM071817 HORN B016777 SCREW W/FLANGE M6X16 584662 BATTERY (YUASA) 12V-6AH 1B003012 BATTERY HOLDER TRAY 1B0009865 BATTERY CLAMP CM179302 METRIC SCREW M6X22 58115R Relay 12V/80A B016777 SCREW W/FLANGE M6X16
Selectors - Switches - Buttons vespa 1D000630 ELECTRIC CONTROL DEVICE SX 674426 LH LO.COVER TURN INDICATOR 297498 Screw CM017410 Clip CM178603 SELF TAPPING SCREW D4.2X13 642032 STOP BUTTON 582988 SADDLE OPENING BUTTON 1D000676 ELECTRIC CONTROL DEVICE DX 674427 RH LO.COVER TURN INDICATOR
Stater - Electric starter vespa 1D001647 STARTER MOTOR 1A009964R STARTER MOTOR 1A000350 SCREW W/FLANGE M6X25 020106 NUT M6 880317 ELECTRIC STARTER GEAR B014165 STARTER MOTOR GEAR 581309 EARTH BRAID 641204 TRI/LOBED HEXAGONAL SELF-TAPPING SCREW 016406 Spring washer 6,4x11,8x1 003056 Flat washer 6,4x12x1 016406 Spring washer 6,4x11,8x1
Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil vespa 58090R5 VOLTAGE REGULATOR 414837 SCREW W/FLANGE M6X25 680069 CONNECTORS SUPPORT BRACKET 830061 Screw w/ flange CM278902 ELEKTRONISCHES STEUERGER B016777 SCREW W/FLANGE M6X16 641764 HOSE CLAMP 680228 TURN INDICATOR CONTROL 1D000012 SUPPORT BRACKET SENSOR B016777 SCREW W/FLANGE M6X16 254485 Clip M6 680212 FALL SENSOR 015856 SCREW M5X21 224664 Washer 5,2X15X1,5 680140 SPACER 680147 Guard 1D001819 HELTER CM006905 Non return spring CM006911 Non return spring CM255202 HT COIL 872269 SCREW W/FLANGE M5X8X20 012528 Washer 1A000638 H.V. COIL SUPPORT BRACKET B016774 SCREW W/FLANGE M6X25 013880 Flat washer 16x6,5x1,5 487665 FAIRLEAD B018293 SPACER 641764 HOSE CLAMP 080341 Cavo base A.T. 642200 SCREENED CAP 642317 DEVICE BRACKET
Take a look at our all our parts for the Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016. In addition to the original Vespa parts, PartsRepublik has also selected the best maintenance parts for your Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Vespa Vespa Sprint Sport 150 4T 3V Iget ABS EU 2016.

About PartsRepublik

Read all reviews (709)

Shipment from the Netherlands

Do you have a question? Ask it by WhatsApp!

Response within 24 hours!

Technical assistance via WhatsApp or e-mail!

Want to cancel your order? We will arrange it without any problems!

E-mail: info@partsrepublik.com

Useful for every mechanic or motorcycle enthusiast!